PART 2

001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019
020
021

022
023
024
025
026
027
028

029
030
031
032
033
034
035
036
037
038
039
040
041
042
043
044
045

PART 1

Disassembly

Exhaust diesel 2 mufflers #2
Exhaust diesel 2 mufflers #3
Exhaust diesel 1 muffler
Exhaust petrol #1

Fuel tank

AdBlue tank

Measuring and marking
Cutting floor fitting cross members
Front electric reels

Shock absorbers #1

Fitting lowered floor L1
Fitting lowered floor L2

OEM 2n row reinforcement
3™ row TriflexAir console
Bodyguard ground plate
Shock absorbers #2

How to seal
Sealant
Electrics
Park distance control
PART 2 page
TRO4 seat preparation 2
Finishing 6
Ramp 23
Fuel system diesel 36
Adblue 59
Fuel system petrol 76
| 3-point belt 94
PART 3

Front finishing strips

2"d row Tripod TR04S REMOVABLE seats
2nd row Tripod TR04S FIXED seats
OEM 2M row 3 single seats

OEM 2" row 60-40 seats

OEM 2" row fixed

3 row TriflexAir seats

Bodyguard

Rear bumper modification
Emergency exit handle

Exhaust diesel 1 muffler 2
Exhaust diesel 2 mufflers #2
Exhaust diesel 2 mufflers #3
Exhaust petrol 2

Rear retractors

Tightening torques

Tools and chemicals used

Berlingo-Rifter-Combo PART 2 240502




TRO04S seating preparation

=

,

|Temporarily place the
console on the OEM

TRO04S seating preparation

s

Remove the seat consoles.

Berlingo-Rifter-Combo PART 2 240502



TRO04S seating preparation

P
I
. [

. |FIXED: Bag #1955

DESCRIPTION

Mount the flat head riveted nuts in the holes.

Flat head riveted nut M10x17 8.8
-

TRO04S seating preparation

>, the suppobeam.

\(,(/,

Temporarily place the
templates on the OEM
holes.

Berlingo-Rifter-Combo PART 2 240502



TRO04S seating preparation

Remove the seat consoles.

TRO04S seating preparation

Mount the flat head riveted nuts.

'\ o
< \ REMOVABLE: Bag #19526

FIXED: Bag #19525

NO.

QTy.

PART

DESCRIPTION

1

2

8378

Flat head riveted nut M10x17 8.8

Berlingo-Rifter-Combo PART 2 240502



OEM 2nd row seats movable

|Insta|l the front floor platform|

OEM 2nd row seats movable

L2

N /

3M double sided tape

Ao A
Apply 3M double sided tape as shown
[

Berlingo-Rifter-Combo PART 2 240502




AR o~
OEM 2nd row seats movable

y

Bag #17792

QTY. [ PART | DESCRIPTION

2 8870 | Button head screw M6x12 A2-70 ISO 7380 !
R )

Finishing

Use an airgun to blow all metal bits off the floor. Degrease afterwards.
Only when the floor is perfectly clean shall the cover be placed.

Berlingo-Rifter-Combo PART 2 240502 6



OEM 2nd row seats movable

With a glue gun, spray glue on the floor as well as the back
of the floor cover and let it dry for at least 10 minutes.

Finishing

L1

With a glue gun, spray glue on the floor as well as the back
of the floor cover and let it dry for at least 10 minutes.

Berlingo-Rifter-Combo PART 2 240502




Finishing

L1

Start at this ridge.

Berlingo-Rifter-Combo PART 2 240502




OEM 2nd row seats movable

nIy when the seating configuration includes the OEM 2nd row
60-40 seats, open up these 3 large and 6 small holes

:

Berlingo-Rifter-Combo PART 2 240502




Only when the seating configuration includes the OEM 2nd row > i B #17464
movable seats, drill centred between these threaded holes,

29 mm and insert the blind rivet nuts as shown. On both sides m-lm
for the 3 smgle seats and only on the right for the 60-40 seats --'

Berlingo-Rifter-Combo PART 2 240502




OEM 2nd row seats MOVABLE

— 6

Only when the seating configuration includes the OEM 2nd row

L I

movable seats, drill centred between these threaded holes, Bag #17792
@9 mm and insert the blind rivet nuts as shown. On both sides NO. | QTY. | PART | DESCRIPTION

for the 3 single seats and only on the right for the 60-40 seats 1 2 7376 | Rivet nut M6x16 steel
— . T W
Finishing

Cut the OEM rear dloor cover to size.

Berlingo-Rifter-Combo PART 2 240502

11




iy |
Finishing | - l |

Cut the OEM rear floor cover to size,
then glue in place.

Finishing

Glue the middle OEM floor cover in place,
and cut as shown

Berlingo-Rifter-Combo PART 2 240502

12




Finishing

| 1|
When the seating configuration includes the Tripod TR03

2nd row seats make additional cuts as shown
| m | R —

Berlingo-Rifter-Combo PART 2 240502




Finishing

When the seating configuration includes the Tripod TR03
2nd row seats, cut flush with the floor

Finishing

When the seating configuration includes the Tripod TR03
2nd row seats, cut flush with the floor

Berlingo-Rifter-Combo PART 2 240502 14



Mark the floor according to these measurements
and cut out all through the bottom
Do the same on the other side

2nd row Tripod TRO3 seats ONLY!

Cut the top off of the OEM covr as shown, Tripod TRO3 ONLY!

Berlingo-Rifter-Combo PART 2 240502




Finishing

Use the included upholstery to cover the sides

Finishing OEM 2nd row seats MOVABLE

Use the included upholstery to cover the sides

Berlingo-Rifter-Combo PART 2 240502 16



Finishing OEM 2nd row seats FIXED

Use the included upholstery to cover the sides‘

Finishing Tripod TRO3 seats

Use the included upholstery to cover the sides‘

Berlingo-Rifter-Combo PART 2 240502 17



Finishingr ‘

Install the rear cover.

Finishingr \

|Bag #17050

NO. | QTY. | PART | DESCRIPTION
1 2 5562 | Trip-lock, ground part
2 2 5795 | Socket countersunk head M12x40 10.9 ISO 10642

Berlingo-Rifter-Combo PART 2 240502 18



Finishing

Install the rear cover

Mark this ONLY if TAXI ramp|

L
(RN ———————— ';--—---—-—-—----.-l--—---—-—-—‘-—-—-—7

lPIace the templates 18116 L/R on the rear coverl

‘Mark the rear cover along the template as shown with the white line

Berlingo-Rifter-Combo PART 2 240502

19




Cut out ONLY if TAXI ramp

‘Take away the templates 18116 L/R

|Cut out the marked area, 1/2mm out of the markings

|Smooth the cutted edges

Cut out the marked support brackets

Berlingo-Rifter-Combo PART 2 240502

20



file://///TRIPOD-NAS01/Acad/Composer/Citroen%20Berlingo%202018-/L2/Data/Publication%20files/Views/View%20180a1_Tripod%20K9%20L1-L2%202018-%20manual.jpg

Cut the rear OEM cover to shape.

Berlingo-Rifter-Combo PART 2 240502 21



\
o

2 v

From the ramp tocks, take out the top screw, left and right.

o)

M,

22



Finishing

PART

DESCRIPTION

Bag #17013

11114

Bump-stop D20 - H12 - M6x20

M6 thin nut A2-70 ISO4035

M6 washer large A2-70 ISO 7093

Button head screw M6x12 A2-70 ISO 7380 |

Install the ramp seal. Make sure there
is no gap between the back of the seal
and the rear cross member. Check this
by using a flashlight, if there is light

coming through it's not properly sealed.

Berlingo-Rifter-Combo PART 2 240502

23




Before installing the ramp, remove these parts.

Install the ramp.

Berlingo-Rifter-Combo PART 2 240502 24



\

RED
Loctite
#271

?

Bag #17013

DESCRIPTION

17561 | Socket countersunk head M8x14 A2-70 ISO 10642

—

Use red loctite on all 4 screws.

[\ N SN




Ramp

~

[

= e . .
\ If the ramp is not centered correctly, adjust it by
1 loosening these 2 screws, 2 full turns maximum!

7 T

I,

)|

b
J

L = '
’Q@ e O |

é \ _\\\\\‘ ) ,

Nl

=
k]

LACE

7 )

\

v
m- |
|

N L

——

Berlingo-Rifter-Combo PART 2 240502

% ‘<.<J




Insert a Torx T30 screwdriver in the small hole on
the side of the cross member and turn the set
screw to adjust the placement of the ramp.

For left movement FIRST turn #1 IN, then turn #2 OUT.
For right movement FIRST turn #2 IN, then turn #1 OUT . §

When done, tighten the 2 bottom screws then turn #1
and #2 out till they hit the vertical beams.

Adjust the tightness of the ramp with the 2 bump-stops.

Berlingo-Rifter-Combo PART 2 240502




L When the OEM tailgate catch is secured, remove

' the 2 temporary M5 screws next to the catch.
IR — N

Berlingo-Rifter-Combo PART 2 240502




With the ramp in upright position
turn the torsion spring as far
counter clockwise as possible.
Like shown.

With the ramp in upright position
turn the torsion spring as far
counter clockwise as possible.
Like shown.

Berlingo-Rifter-Combo PART 2 240502




Install the mounting parts back as shown.

Berlingo-Rifter-Combo PART 2 240502 30



Ramp

Cut the tailgate seal where the
loop is connected, then reinstall.

Berlingo-Rifter-Combo PART 2 240502 31



Ramp _

Adjust the tailgate catch so that
the tailgate closes properly.

Ramp

Cut the middle section of the OEM rear cover as shown

Berlingo-Rifter-Combo PART 2 240502 32



Ramp

Remove crosses and brackets]

IRemove the plastic brackets at the bottom as shown

Ramp

Remove the plastic brackets at the bottom as shown

Berlingo-Rifter-Combo PART 2 240502 33



Taxi Ramp

In case of the foldable Taxi ramp, make a
cut-out to accomodate the release lever

Ramp

Install the rear cover on the ramp.

Berlingo-Rifter-Combo PART 2 240502 34



Place the OEM rear cover on the ramp and drill 3 holes @6mm
through the cover and the strip on top of the ramp as shown.

Fasten with 3 OEM nylon torx rivets.

Berlingo-Rifter-Combo PART 2 240502




Ramp

Fasten with 3 OEM nylon torx rivets.

Fuel tank DIESEL

Fuel tank element modification

Berlingo-Rifter-Combo PART 2 240502

36




’Bend the float arm as shown

Fuel tank DIESEL

Bend the float arm as shown

Berlingo-Rifter-Combo PART 2 240502

37




= .
Fuel tank DIESEL

IBend the float arm as shown‘

Fuel tank DIESEL

Cut the guide pins, springs and return hose as shown

Berlingo-Rifter-Combo PART 2 240502

38




Fuel tank DIESEL

(1 o o o o

|Cut the guide pins and return hose as shown

Fuel tank DIESEL

-
-
-
=
-
-
-
-
-
-
-
-
=
.
-
£
-
=
-
-
-
-
-
-
-
-
-

Check the maximum range of the float, this should
be 200 mm, bend the float arm if needed

Berlingo-Rifter-Combo PART 2 240502




Fuel tank DIESEL

|The minimum should be just lightly touch the bottom|

Fuel tank DIESEL

Install the fuel element in the new fuel tank

Berlingo-Rifter-Combo PART 2 240502 40




Fuel tank DIESEL

|Insta|| the fuel element in the new fuel tank

Fuel tank DIESEL

Install the fuel element in the new fuel tank

Berlingo-Rifter-Combo PART 2 240502

41




Fuel tank DIESEL

|Make sure the retainer clip is placed correct!

-~

Fuel tank DIESEL

’

Make sure the retainer clip is placed correct!

—

= a0

Berlingo-Rifter-Combo PART 2 240502

42




Fuel tank DIESEL

Fuel tank DIESEL

Bag #17621
NO. | QTY. | PART | DESCRIPTION
0 1 18174 | Preformed fuel retour line
2 1 18175 | Preformed fuel filter line

Berlingo-Rifter-Combo PART 2 240502

43




Fuel tank DIESEL

Place self adhesive cable clips for tyraps.
Number: 8190

Fuel tank DIESEL

Bag #17639

Connect the breather to the tank as shown.

NO. | QTY. | PART | DESCRIPTION
1 1 20839 | Fueltank breatherhose 8 mm diesel 1270 mm
2 1 18050 | Clamp with inner ring 13,0-15,3

Berlingo-Rifter-Combo PART 2 240502

44




s Uam A )
Apply the thick self adhesive neoprene rubber tape
on the bottom of the lowered floor, shown in green I <

= Il A PR—

Berlingo-Rifter-Combo PART 2 240502 45



R

L B A
Fuel tank DIESEL

|Bag #17639
DESCRIPTION

M8x25 8.8 ISO 4016

1246

Washer M8 large ISO 7093

64 Torque nut M8 class 8 ISO 7041

Fuel tank DIESEL

2

L ey —
' \\ ﬁ\f '”,'—_f'—i ——-\

A

Fuel lines should
come out here

Berlingo-Rifter-Combo PART 2 240502

46




Fuel tank DIESEL

Use a tie wrap to fix the
end of the breather hose.

e L1

\
= Bag #17639
NO. | QTY. | PART | DESCRIPTION
1 1 18184 | Cable tie with rivet 150x5 mm
. . . . 2 2 8190 | Self adhesive tie wrap clip
Fix the breather hose in the right position as shown. B8~ 773 | Tie wrap 3,6 black

.
Fuel tank DIESEL

Bag #17639

. | PART | DESCRIPTION
2 6923 | Poprivet alu - 4,0x16
Hose clamp RSGU 12/12

hose with a hose clamp as shown. a
1 i i

Berlingo-Rifter-Combo PART 2 240502 47



5 [ 1
Fuel tank DIESEL it ‘ \

Use a tie wrap to fix the

end of the breather hose.

e,

"\

‘, Bag #17621
QTY. | PART | DESCRIPTION
1 18184 | Cable tie with rivet 150x5 mm
2 8190 | Self adhesive tie wrap clip
2 773 Tie wrap 3,6 black

/

| = Bag #17639

Drill a @4mm hole and fix the breather
hose with a hose clamp as shown.
K cafn]

Berlingo-Rifter-Combo PART 2 240502

NO. | QTY. | PART | DESCRIPTION
1 1 6923 | Poprivet alu - 4,0x16
A\ 2 1 3545 | Hose clamp RSGU 12/12
I e

48




Fuel tank

(@

Bag #17639
NO. | QTY. | PART DESCRIPTION
1 1 17484 | Adblue tank bracket
2 2 711 M8x25 8.8 ISO 4016
3 2 210 Washer M8 ISO 7091

|Bag #17621

NO. | QTY. | PART | DESCRIPTION

1 1 17482 | Adblue tank bracket

2 2 216 Washer M6 ISO 7091

3 2 10014 | Torque nut M6 class 8 ISO 7041

Berlingo-Rifter-Combo PART 2 240502

49



Fuel tank

| 4}

—_—
.

[

Berlingo-Rifter-Combo PART 2 240502




Fuel tank

w
- \ Bag #17621
. . NO. | QTY. | PART | DESCRIPTION
ONLY when using preformed fuel lines 1 ) 18184 | Strap rivet 150x5mm

—

Fuel filter

Remove the fuel lines from the connectors

Berlingo-Rifter-Combo PART 2 240502

51




Fuel filter

IRemove the srew, then twist off the filter

Fuel filter

Remove the srew, then twist off the filter

Berlingo-Rifter-Combo PART 2 240502 52



Fuel filter

’Remove the srew, then twist off the filter

Fuel filter

Attach the filter to the new bracket‘

Berlingo-Rifter-Combo PART 2 240502

53




Fuel filter

|Bag #17621

’First fasten the screw, washers and nut as shown

NO. | QTY. | PART | DESCRIPTION

1 1 65 Torque nut M6 A2-70 ISO 7041

2 2 9262 | Washer M6 A2-70 ISO 7091

3 1 10938 | Button head M6x12 A4-70 ISO 7380

Fuel filter

Attach the filter to the new bracket

Bag #17621
NO. | QTY. | PART DESCRIPTION
1 1 10938 | Button head M6x12 A4-70 ISO 7380
2 1 65 Torque nut M6 A2-70 ISO 7041

Berlingo-Rifter-Combo PART 2 240502

54




il

To connect the OEM and new fuel lines
is described in the next few views.

;'/ | | | \. B

——
—

Berlingo-Rifter-Combo PART 2 240502

-




Fuel tank

|Insert the fuel line just over this edge.

Turn this to open and close the
bracket to insert the fuel line.

Use the fuel line press to insert the connectors in the OEM fuel lines.
Insert the OEM fuel line into the hole with the right size.

Fuel tank

Insert the SAE connector in the opening as shown.

Berlingo-Rifter-Combo PART 2 240502

56




Fuel tank

Turn the handle on the fuel line press clockwise to
press the SAE connector into the OEM fuel line.

Fuel tank

Bag #17621
NO. | QTY. | PART DESCRIPTION
1 1 18173 | Preformed fuel supply line
2 1 18175 | Preformed fuel filter line
3 1 18174 | Preformed fuel retour line

Berlingo-Rifter-Combo PART 2 240502 57




Fuel tank

N\
/

W

Bag #17621

| NO. | QTY. | PART | DESCRIPTION
18184 | Strap rivet 150x5 mm

— Vi

Bend the brake line out of the way of the AdBlue bracket
I N

Berlingo-Rifter-Combo PART 2 240502




i Bag #17621
| NO. | QTY. | PART | DESCRIPTION
ol 1 [2 [201 [NutM8class 8 ISO 4032]
9

M8x60 8.8 I1SO 4016

Berlingo-Rifter-Combo PART 2 240502




AdBlue

Cut the breather hose from the connector,
then put it back on the AdBlue tank

AdBlue

|Bag #17621

Put the new breather hose on the connector
and secure with the hose clamp

NO. | QTY. | PART DESCRIPTION
1 1 17745 | AdBlue breather hose L=800mm
2 1 4225 | Hose clamp ABA 12mm 15-24

Berlingo-Rifter-Combo PART 2 240502

60




With a gearbox jack hold the AdBlue tank under the
vehicle and reconnect the AdBlue line and wiring

HATL

——: A
N

Berlingo-Rifter-Combo PART 2 240502

61




|
AdBlue

Berlingo-Rifter-Combo PART 2 240502 62



Adblue
Position the Adblue conduit as shown

Position the Adblue conduit as shown

Berlingo-Rifter-Combo PART 2 240502




n the Adblue conduit as shown

Berlingo-Rifter-Combo PART 2 240502




Berlingo-Rifter-Combo PART 2 240502




Fuel filler pipe DIESEL

Take the fuel filler pipe and drill a hole in the top as shown

Fuel filler pipe DIESEL

.‘H"'IMF_
ull

{1
:

Take the fuel filler pipe and drill a hole in the top as shown

Berlingo-Rifter-Combo PART 2 240502

66



Fuel filler pipe DIESEL

’Drill 6a7mm deep‘

Fuel filler pipe DIESEL

Attach the new breather hose to the fuel filler pipe

Berlingo-Rifter-Combo PART 2 240502

67




|Bag #17621|

NO. | QTY. | PART | DESCRIPTION

E . 1 1 17355 | Hose connector straight 19mm-25mm
Insert the hose connector in the cut AdBlue filler hose 2 1 423 | Hose clamp ABA 12mm 26-38

Berlingo-Rifter-Combo PART 2 240502 68



— —

Fuel filler pipe DIESEL

With an angle grinder and sand paper
linnen smoothen the cut-off end of the
diesel fuel filler pipe as shown.

Fuel filler pipe DIESEL

Reinstall the fuel/AdBlue filler pipe

Berlingo-Rifter-Combo PART 2 240502

69




Fuel filler pipe DIESEL

| y /
)
Bag #17621
ART | DESCRIPTION
Reinstall the AdBlue breather hose = ‘ Lo
[ - [ =

' P
[— 4225 | Hose clamp ABA 12mm 15-24

Bag #17621
| NO. | QTY. [ PART |DESCRIPTION |
10563 | Heavy clamp 52-55 mm - HZ 4495255

: 12 |1 [ 4225 | Hose clamp ABA 12mm 15-24
& Reinstall the AdBlue breather hose 17750 | Fuel filler hose 45 mm L=150 mm
. -

Berlingo-Rifter-Combo PART 2 240502




Fuel filler pipe DIESEL x

\

\)

o \\/ /;, -

/ ("
."( l 1
/ ‘@ Bag #17621
NO. | QTY. | PART | DESCRIPTION
. 1 1 17323 | Adblue filler hose
Connect the AdBlue filler hose > 1 4225 | Hose clamp ABA 12mm 15-24

Bag #17621]

e

TY. | PART | DESCRIPTION

Q
= 1 1 423 Hose clamp ABA 12mm 26-38
S ) 2 1 17355 | Hose connector straight 19mm-25mm

4225 | Hose clamp ABA 12mm 15-24 ’
T L] | | —

Berlingo-Rifter-Combo PART 2 240502 71



F | N

Fuel filler pipe DIESEL

Use this template to check the position of the fuel filler pipe and the breather hose.
Position the template with the hole on the rear axle bolt and turn up until the
template touches the chassisbeam. If template can be turned all the way to the
chassis beam without moving the filler pipe and hose, that means the positions are
correct. If the template comes in contact with either the hose or the filler pipe, the
positions need to be adjusted.

LN ]
by FueI tank protectlon bar

Berlingo-Rifter-Combo PART 2 240502 72



= X WU W W T W

Fuel tank protection bar : \ \\ \\“ \ \ t

i = .

lBag #17628/17621]

TY. | PART | DESCRIPTION

711 M8x25 8.8 ISO 4016

1246 | Washer M8 large ISO 7093

- OEM torque nut with washer M6
3590 | Hose clamp RSGU 25/15

3601 | Hexagon head tapping‘screw 6,3x19 |

Overview

15 W -\ .
7= X

DESCRIPTION
Preformed fuel retour line
Preformed fuel supply line
Preformed fuel filter line

Adblue filler hose

Diesel breather hose assembly
Adblue breather hose

Fuel filler hose g45 mm L=150 mm

ry’
AW

/

[l el ol Ol el (ol el ¥ = )

Berlingo-Rifter-Combo PART 2 240502 73



\ .\
AdBlue tank shield|

Berlingo-Rifter-Combo PART 2 240502




Bag #17621

| NO. | QTY. | PART | DESCRIPTION |
- | OEM torque nut with washer M8 |

L
AdBlue tank shield
3

Berlingo-Rifter-Combo PART 2 240502




p s 2 )

Fuel tank Petrol

——

-

Take off the top part of the fuel pump unit, take out
both springs and extend them to 100 mm by pulling

Fuel tank Petrol/|

The float arm of the petrol
version can stay original |

Berlingo-Rifter-Combo PART 2 240502 76



Fuel tank Petrol

Install the pump unit under
an angle of 113° as shown

Fuel tank Petrol

Cut the fuel line and install the
fuel line connector as shown

Berlingo-Rifter-Combo PART 2 240502

77




Fuel tank Petrol

|Reattach the fuel line and wiring as shown

Fuel tank PETROL

Berlingo-Rifter-Combo PART 2 240502

78




Fuel tank PETROL

2 ) (1
Bag #17626
NO. | QTY. | PART | DESCRIPTION
" 1 1 20892 | Breather hose @8mm 2560 mm
Attach the breather hose and position as shown. 2 |1 [8363 | Clic dlamp 13,5-14,5 (N°130)/66

Fuel tank PETROL

Apply the thick self adhesive neopreen rubber tap
the bottom of the lowered floor, shown in green.

e | [ ]

[ \ e

Berlingo-Rifter-Combo PART 2 240502

79




Fuel tank PETROL

Bag #17679
; NO. | QTY. | PART DESCRIPTION
BEFORE placing the tank underneath the car,| [1 |1 8764 | Hose clamp 48-51
attach the fuel filler hose. 2 1 17749 | Fuel filler hose 38 mm L=385 mm

Fuel tank PETROL[

DLy

Put the fuel tank on the gearbox jack, reattach

the electric connector to the fuel element
and position the fuel tank under the vehicle.

Berlingo-Rifter-Combo PART 2 240502 80



—_—

Fuel tank PETROL

N )

BLUE

Loctite
#241

|Bag #17639
DESCRIPTION

1 M8x25 8.8 ISO 4016
2 6 1246 | Washer M8 large ISO 7093
4 2 64 Torque nut M8 class 8 ISO 7041

Fuel tank PETROL
T L
R | ?g

asten the fuel tank with the 3 straps as shown
. - B

Berlingo-Rifter-Combo PART 2 240502 81




| NO. | QTY. | PART | DESCRIPTION |
e I —

Berlingo-Rifter-Combo PART 2 240502




Fuel system PETROL

Rotate the bracket along its slot /j\
as shown then tighten the screws
|

Fuel system PETROL

e L™ 4
T m‘// i

‘Guide the wiring as shown

Berlingo-Rifter-Combo PART 2 240502 83



Fuel system PETROL

Guide the wiring as shown

Fuel system PETROL

20

“"ﬂvﬁ,r",,,,,',' PP

S

s
ra

.

Guide the wiring as shown
I —

Berlingo-Rifter-Combo PART 2 240502



T rummmq'l'u'lvmw'!wmmnmummomm | \ ey ‘ |
Fuel system PETROL RN A AAAAARARA DRSS "W"""'ﬂ'ﬂ'l‘ﬂ'ﬂ'ﬁum nmuhpmv} A ‘r“"‘l'"‘?‘"‘} i’ IREMREDE y»,qq;‘,.,..,m‘ml"WN"

e ..Ma‘.m.w‘:-— S

e ——

Py o v o

g ~

DR

L e AU

”””””"ﬁ | i hiddd 4 Lup e mymmwy'U'”‘?‘r"‘?‘i‘P‘f“""""""""'"'""""”'

\.-u)w) R X

" N
TR R R v
T AR FERU

——

i Small filter|

B

Berlingo-Rifter-Combo PART 2 240502




Fuel system PETROL

Large filter

Cut the fastening brackets from the carbon filter as shownl

Fuel system PETROL

Bag #17679
NO. [ QTY. | PART | DESCRIPTION
1 1 17960 | Carbon filter bracket
Mount the filter on the bracket using the 2 clamps 2 5 11284 | Clamp 100-120

Berlingo-Rifter-Combo PART 2 240502 86




Fuel system PETROL ’

’Fold the back plate over the filter as shown

Fuel system PETROL ’

Small filter

Fold the back plate over the filter as shown

Berlingo-Rifter-Combo PART 2 240502

87




g Fuel system PETROL

/
N

- \ B -
| / [Bag #17679
L /[ No. | qry.
/ — / 222 | M6x20 8,8 1SO 4016
Mount the filter assembly under the floor behind the rear axle . |2 |4 1216 [washer M61S0 7091 J

y . / 7 __~

Bag #17679

[NO. [QTY. | PART |DESCRIPTION |
|1 |1 ]20892] Breather hose @8mm 2560 mm |4
[2 [1  [17986 | Fuel hose fuel filter 12x1.5 L=1250mm
Remove the hoses from OEM hoses from the| |2 L [ 3542 |Clic damp 14,5-15,5 (N°140)/86
4 [1  [3545
connectors, so that the connectors can be JF [ 35457 s clarip / |
[5 [1 [439 [Rivet4o0xito ]

reused. 6 |

16040 | Edge profile 1-2mm L=90mm
il Il a

Berlingo-Rifter-Combo PART 2 240502




~
Fuel system PETROL :

Heat up the end of the EVAP hose, then
push it over the bare OEM connector

Ad(= \’

o

Connect the hoses as shown.

| /d ==

Fuel system PETROL

r = —i . ) '
| ‘ i / -\ I .
‘ 1 )
B L= 3 il | Bag #17639
‘ = TY.
Z 18184 | Cable tie with rivet 150x5 mm

. . . . 8190 | Self adhesive tie wrap clip
Fix the breather hose in the right position as shown. Tie e, 3,6 Black
e —

-

Berlingo-Rifter-Combo PART 2 240502




. T

Fuel system PETROL

g

IIE!-

(1 |1 [6923 | Poprivet alu - 4,0x16

Hose clamp RSGU 12/12
pr. 0 SR W

\

.~

Bag #1 7639 ‘

I m
(1 [1 [ 15184] Cable tie with rivet 150x5 mm|

. . . . 8190 | Self adhesive tie wrap clamp
i Fix the breather hose in the right position as shown. Tie Wirap 3,6 black
/

Berlingo-Rifter-Combo PART 2 240502




e

Fuel system PETROL

.

Bag #17639

. . TY. | PART | DESCRIPTION
i Drill a @4mm hole and fix the breather 6923 ——
hose with a hose clamp as shown : T
§ P : 3545 | Hose clamp RSGU 12/12

« T W e

, Carbon filter line

a #17986

b
TN

.._ Fueltank breatherhose

#20892
I e——

;— —/‘ —_r-
: |
Connect the hoses as shown. !
[

Berlingo-Rifter-Combo PART 2 240502




Fuel system PETROL

With an angle grinder and sand paper linnen
smoothen the cut-off end of the Petrol fuel
filler pipe as shown

Berlingo-Rifter-Combo PART 2 240502




]
Fuel tank PETROL [
:

‘\ / L i
f , \
\ B

Push without clamp in the
OEM breather hose

Bag #17679
Q DESCRIPTION
1 1 10976 | Breather hose
ﬂ 2 2 4225 | Hose clamp ABA 12mm 15-24
. 3 1 7664 | Hose connector 12mm-16mm
Install the fuel filler and breather hose. 2 |1 8764 | Hose clamp 48-51
I 7 7
Fuel tank PETROL
7 // A
o e ( >
. \
1 -
I's w
< o\
Bag #17639
ok NO. | QTY. | PART | DESCRIPTION
. 8 . 5 1 1 11848 | Perforated strip 19x0.8 310mm
Fix the filler pipe as far up as pOSSlble 2 1 3601 | Self tapping screw 6,3x19

Berlingo-Rifter-Combo PART 2 240502 93



Fuel tank PETROL

Use this template to check the position of the fuel filler pipe and the breather hose.
Position the template with the hole on the rear axle bolt and turn up until the
template touches the chassisbeam. If template can be turned all the way to the
chassis beam without moving the filler pipe and hose, that means the positions are
correct. If the template comes in contact with either the hose or the filler pipe, the
positions need to be adjusted.

3-point belt

Top point.

Berlingo-Rifter-Combo PART 2 240502 94



3-point belt

Gently pull down the rear of the roof liner, take off the red
protection foil from the back of the threaded plate and

position it inside the D-pilar over the hole as shown ‘
| P G

Turn the bolt in the threaded plate and pull
down to secure it with the double sided tape
I ]

Berlingo-Rifter-Combo PART 2 240502 95



3-point belt

’Use the bolt to guide it over the hole

3-point belt

BLUE
Loctite
#241

Bag #17050/Unwin

NO. | QTY. | PART | DESCRIPTION

i 2 8536 | Spacer di/11,5L/6D/20

2 1 - Unwin washer

3 1 - Unwin bolt 7/16 UNF x 1 3/4"

Berlingo-Rifter-Combo PART 2 240502

96



3-point belt

’Install the top point of the 3-point belt‘

3-point belt

/ -

/| With a long drill, drill from the bottom through the left stalk [
mounting point to mark its position in the upholstery.
\ : y——~

Berlingo-Rifter-Combo PART 2 240502 97



3-point belt

Do the same on the right for the stalk and reel
T £ S -

3—oint belt

With a sharp hole saw @25mm, make
3 holes to accomodate the bushings.

98



3-point belt

1)(2
Bag #17050
NO. | QTY. | PART | DESCRIPTION
. . 1 2 17254 | Stalk bushing L=32 mm
Insert the 3 bushings in the holes.| > T1 16307 | Reel bushing L=40 mm

3-point belt

BLUE
Loctite
#241

DESCRIPTION

Unwin washer

Unwin UNF bolt 7/16x1,25"
Unwin UNF torque nut
M10x60 8.8 ISO 4016

M10 bolt cap

Berlingo-Rifter-Combo PART 2 240502 99



3-point belt

3-point belt




END OF PART 2

Disclaimer; descriptions are based on the information available during publication and are valid until further notice.
We cannot guarantee the correctness and completeness of the information given and therefore do not accept liability.

THIPDD www.tripodmobility.com * Collseweg 10, 5674 TR Nuenen, the Netherlands

o = 0§ 5 T +31(0)40 283 6442 * F +31(0)40 283 6245 * E info@tripodmobility.com

Berlingo-Rifter-Combo PART 2 240502 101



